
t 

EPA 904/9-76-016 

ENVI RO.NM ENT AL AND RECO)l, RY 
STUDIES OF ESCAM 

AND THE 
NSACOLA-BAY S 

.... ,,--..,,-_-E.,, .L O RI DA 

I 
I 

(IC UlflA IU AII O ll •d lt 
, ................ _ .. , ... -~ ... 

' "' •. ·.~. -
.... 

0 ..... ·L•t""'!'AT(lt .,n U I O lt1¥lilll 

f>o, •""-' f .N•t" ••••'H'•' 
..... w ~ , ... ~- '" • ' •• : .:·~-

.T. .,, t., .. .[ 
.... ,,.l' 

..... . .... 10• .. • • .. ......... IOO 
•- •• •I>•·••, -· ••• h••• ... 
--:,•.t lh I•• •"'•••·•:•,. ... • 

) . 
•· -' . . 

.,.o I 
e ::,w•c 

. 
.... , .. ,( .• <.. .,.. 

"' . :, .. ~ .. I . . 
-~--<" ' .. . . __ :, 

' ,-; , l ,."I •T 

I . 
H . l • .r 

.. , .. . . 

fl 
,. "{ 

""''''"" ) 

,, 
r.,. ' 

.. ~~-+s-·_ 1 n . ,.;- ·.. : 
[...]

29J:' +:. 4. ') 46) 
(6390) ( 1020) 

152-J - 2 s. '.l 366 
(3350) (8•:61 

32ao +62,0 32 9 
(724J) (72 5) 

130 
(290) 

84 -35.G 12 ,. 
l 105) (26 CI 

29 -18,0 26 
(64) (Sd) 

Total-Nitrogen rot:11-Phosphorus References 

k-J/day % change kg/lay i chauge 
(ppd) (pp:l) 

1452 19 1 OSDI, 1970 
(32(:,) (4211 

3)3 -79.1 27 -85.7 OSEPA, 197 2:l 
(6681 (6(.J 

263 -8 1. 9 20 -09.3 USEPA, compliance 
(5801 (4S) m:>nitoring report 

90 -93,8 6,7' -96,5 USEPA, compli:1.n=e 
I 1981 ( 14. 7) m:>nitoring report 

22c: 1.0 USDI, 1970 
(lli:15C) (3. 0 I 

J 

175j -:2 J .o 3,0 USE PA, 1972b 
(385C·) (6. J) 

127C -!i2. 0 ·US EPA compli:1.nca 
(2 oC:) monitoring report 

14 80 -33,C USEPA, complian=e 
( 32 6J) monitoring re port 

2:,6:} 145 USDI, 1970 
(56 5:,1 (32J I 

14 5: -43,G 18 -89.G US~PA, 1972c 
(319J} (39) 

5~u -7 ti. J 7 -95,:) USEPA, compliince 
l 12 2G) ( 16) monitoring report 

------------------------------------------------------------·--------------------·----------------------------------------------
(1) thousand cubic meters per day 



4000 

HOO 

~ - zooo 

lDIO 

,. 
f 

• 

;. 
I 

• ,'j 
j. 

• j 

/'~> 
I 

... 
' •· I . ,. 

,1 k 
ii 
i I 
i I 

f I ._, 1 
i I 

Ill I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

•···· ·-~l ~\ 
I 

...... 

' i 
I 

\; 
ll 

~ ,, 
" 11 

I I 

I • 

! '• , , 
i; 
ii .. 

.. 
" ·,; i 

& .. 
" It ; \ 

I .. • I 

I'\! ~ 
l 

■ I 

ft '' I ■ I \ I \... I /I 
. : ,'\ • ~ ,r 
·..• l 1' L•' '...... : \ ,\ 

., " •.• , ,11 ■.. 
'.J11•,, '• ,,,, .. ... ,.. ,~ :-. 

0 ~,..........,..T""T"T"T""T""T"T".............,...,.....··. ··...,....· .. · ....... · ···· ........ ···~....-r--i'-,'""'"T""T"T""T""T""T...,.....,..,..rT".T"T ........ "T"T.;..,;;;.;:.:flm-T""T""1 

1970 1911 187Z un ''" 

HUICII 
·cuU■ID 

■o ■uno 

Ill PIODUCTI 

Figure 5-3. Average monthly B0D 5 
company self-monitoring data). 

effluent loads (based on 

Figure 
on 

4000 

JDDD 

IDDD 

• ! • ii 
ii 
ii 
ii 
ii 
. i 

0 ... ~ ..... ~-~.-.-................... ~ ........... ....., ...... ...,....,....T""T ....... l"T......,...,......,...,....,...... ...... T""T ...... T""T .................... ..., 

1171 1111' lllZ 1171 UH 

UIIICU 
CYUl■ID 

111 PIODUCTI 

■DIUITO 

5-4. Average monthly total nitrogen effluent loads 
company self-monitoring data). 

5-8 

(based 



American Cyanamid company 

The American Cyanamid company, Santa Rosa Plant, has produced 
acrylic polymer from acrylonitrile and methyl-methacrylate 
monomers since 1958. The monomers are reacted, wastie:d, stored, 
and, when needed, dissolved in sodium thiocyanate solvent. The 
dissolved polymer is passed through spinnerettes which produce 
continuous fibers. The solvent is separated from the fiber by 
countercurient washing with water. Solvent recovery is built 
into the manufacturing process, and more than 99 perc~nt of the 
solvent is recovered and reused. The fiber is then subje-cted to 
further mechanical processes of crimping, cutting, and bailing. 
Fiber production in September 1969 was about 103 MT/day (114 
tons/day) (USEPA 1972b) • Fiber production was about 107 MT/day 
(118 tons/day) in March 1972 and increased to 122 MT/day (135 
tons/day) in 1974 and early 1975. 

/ 

Treatment facilities ·at· the plant consist of two 1. 6 ha (4. O 
acre) baffled lagoons. The ·influent to the lagoons is composed 
of process and primary treated sanitary wastewaters. Sanitary 
wastes receive preliminary treatment through~ manual bar screen 
and two Spirahoff units. ' The effluent iif' dischar~ed into 
Escambia Bay through a 1524 m (5000 ft) submerged outfall.wi~h 
·three diffusers spaced ~t intervals of 183 m (600 ft). under'the 
terms of the American Cyanamid company NPDES permit. (No. 
FL0002593), their facility shall commence discharging into a deep 
well disposal system by May 31, 1975. This deep well will be an 
interim method of waste disposal. This company is required to 
perform treatability and pilot plant studies for surface 
treatment of the total plant waste by March 31, 1978. 

Four studies of the American Cyanamid Plant were performed by 
USEPA and its predecessor agencies (Table 5-2). The BOD5 
discharge loading from the Santa Rosa Plant increased by 62 
percent between the September 1969 and January 1975 surveys. The 
total nitrogen load discharged by the plant decreased by 33.0 
percent between the same surveys. 

Monthly average effluent data from 1971 through 1974 for 
BOD 5 , total nitrogen. and total phosphorus and cyanide indicated 
the discharge varies considerably. 

The monthly average BOD5 waste loading from the plant was 
very erratic and there was a decrease in the discharge in late 
1974 (Figure 5-3). 

Total nitrogen discharges by the plant were relatively 
constant between October 1971 and September 1974 (Figure 5-4), 
with the exception of an extremely high mean monthly discharge in 
October 1973. The quantity of phosphorus discharged by this 
plant was extremely small (Figure 5-5). The quantity of cyanide 
discharged by the plant decreased drastically between late 1971 
and early 1972 (Figure 5-6), and remained relatively low 
thereafter. 

5-9 



"" " ... .... 
"' .. 

70 

60 

,o 

en 4o 
::, 
a:: 
0 
:c 
a.. 
Cl) 

0 f ,30. 

... 
.~ 

0 .. 
20 

,o 

6 
I 
I 

I 
I 
I 
I 
I 
I 
I 
I 
I I I 
I I I 
I I I 
I I I 
It I 

!: ~ ' l ........... ~· 

.. ,, .. 
.. I 1'a 
I I I I 

I I I \ 

~- ,~ ~: 
1 6 It 
I I If 

1' ~ 

0---0 A I A PROOUC TS 

... • -6 MONSANTO 

..........,. AMER
0

ICAN CYANAMID 

... 
ft. 
II ,, 

I I 
I I 

.••, I I .· ,, 
. 4 

0 -t,-.,...,."T"1""T"'1-.i-mri"r"-n--"r"·,... .. ,...--..-;::;:::;:::;:•+ .. •-:.;. .. ;:· ::;::;:=.:::;:::;·:.:.;";_;.;"•~":.:.;•·~~;::;..., .............................. --
1971 1972 1973 1974 

...... 

Figure 5~5. Average monthly total phosphorus effluent loads 
(from company self-monitoring data). 

40 

JO 

zo 

10 

0 +.,.....,...,....,..,...T'"T .............. .,...., ...... .,......,......,...,...,.....,...,....,...,...T'"T..,......,...,....,..,...T"T..,..,-,-................... "'T""I 

1971 1912 

Figure 5-6. Average monthly 
American Cyanamid co. 

UII 
ll1J 

cyanide 

5-10 

IIH 

effluent loading from 



Air Products and Chemicals, Incorporated 

The Escambia Plant was constructed in 1955, and it produces 
ammonium nitrate, ammonia, nitric acid, amines, urea, 
dinitrotoluene, and polyvinyl chloride. In 1970, methanol and 
mixed fertilizer (NPK) plants at this facility were closed. 

The wastewater treatment system at the plant consists of a 
3.2 ha (8.0 acre) anaerobic lagoon, followed by four aerobic 
lagoons with a total area of 29.4 ha (72~5 acres), and finally 
discharges into Escambia Bay. The plant has a serious problem 
with contaminated groundwater, which accounted for 50 percent of 
the total nitrogen in the'plant effluent (USEPA, 1972c). The 
plant has reduced this problem by improved housekeeping and by 
intercepting contaminated groundwater before it enters tbe lagoon 
system. 

Based on u. s. · Envir·onmental Protection Agency studies, BOO 5 , 

total nitrogen, and total phosphorus have been reduced by 78, 78, 
and 95 percent, respectively, between September 1969 and January 
1975 (See Table 5-2). 

Company self-monitoring data again indicated the effluent 
loads from this plant were variable. Mean monthly BOD5 effluent 
loads discharged in 1973 and 1974 were much lower than the 1971 
effluent loading (Figure 5-3). 

The mean monthly total nitrogen loads discharged were 
extremely high during the last half of 1970 and 1971 ·(Figure 5-4) 
and decreased steadily after- April 1974. 

Monthly average total phosphorus discharges by the plant were 
extremely erratic between June 1970 and September 1974 (Figure 5~ 
5) • 

Gulf Power corPoration 

The Gulf Power Corporation steam plant is located 5.3 km (3.3 
mi) upstream of the· mouth of the Escambia River. This fossil 
fuel electric generating plant produces 10,791 MWH of electricity 
(application for corps of Engineers Discharge Permit - EPA, NPDES 
permit - dated July 13, 1971). The effluent consists of 1.09 x 
106 m3/day (288 mgd) of cooling water, 16.3 x 103 m3/day (4.3 
mgd) of ash sluice water, and 21.9 x 103 m3/day (5.8 mgd) of 
cooling tower blowdown. Under the conditions of the NPDES permit 
(No. Fl0002275) issued to this plant, off-stream cooling 
facilities for the entire discharge are to be operational by 
February 26, 1976. 

5-11 



U.S. Naval Air Station, Pensacola 

A primary mission of the Naval Air Station (NAS) at Pensacola 
is to overhaul and rework aircraft, including air frames and 
aircraft engines (USEPA, 1972d). The base population of 
approximately 16,755 people includes naval personnel,. dependents, 
and civilians. 

The wastewater treatment plant provides the equi1rp.lent ._ of 
secondary treatment for all domestic and industrial wastes from 
the station (USEPA, 1972d) • This system includes- an old -primary 
plant, which treated the domestic wastes prior to constr11ctt~~-<:>f 
the pre·sent 3. O mgd combined treatment plant o The . was:tewater 
flow is about two-thirds domestic and one-third industrial.. The 
Navy plans to i~crease the old primary portion of the wastewater 
treatment plant to 9.5 x 103 m3/day (2.5 mgd). Before the 
existing waste treatment plant began .operation, several waste 
streams (with. and without treatment) discharged into Pensacola 
Bay from various locations around the station. At the present 
time, the effluent is discharged into Pensacola Bay through a 
submerged outfall line, 61 cm (24 in) in diameter and 732 m 
(2,400 ft) in length. 

In March 1972, the USEPA (1972d) collected a single 24-hour 
composite sample at the polishing pond discharge (prior to 
chlorination) of this facilit·y. The organic load discharged from 
this facility was 42 lbs/day of BOD 5 , 988 lbs/day of COD, 382 
lbs/day of organic carbon and 146 lbs/day of oil and grease. 
Metal ,analyses showed that the discharge into Pensacola Bay also 
contained 1.3 lbs/day of total chromium, 0.7 lbs/day• of 
manganese, and 0.7 lbs/day of zinc. The daily discharges also 
contained O. 2. lbs of phenqls and O. 3 lbs of cyanide •. The metal, 
phenol, .and cyanide loadings are relatively small and should not 
significantly contribute to the concentration of these substances 
in Pensacola Bay. 

U.S. Naval Air Station, Whiting Fiel1 

The treatment facility at the Naval Air Station, Whiting 
Field, Milton, Florida, was constructed in the 1940 1 s. Treatment 
consists of grit removal, primary clarification, standard rate 
trickling filter, secondary clarification, chlorination,. and 
aerobic sludge digestion. The effluent is discharged into Clear 
Creek, a tributary of the Blackwater River. 

~rincipal Municipal-Private Domestic Point Sources 

City of Pensacola, Main Street Plant 

The Main street Wastewater Treatment Plant-serves a majority 
of the population in the Pensacola metropolitan.area. rhis 
activated sludge secondary treatment plant was designed for a 
sewage flow of 34. 0 x 103 m3/day (9. O mgd) , : and presently serv_es 
a population of 55,000 and numerous industries ,(Table . 5--3). 

5-12 



Treatm~nt provided at the plant consists of screening, 
pr~aeration, grit removal, primary settlin~, activate1 sludge 
aeration, secondary SEttling, chlorination, anaerobic digestion, 
vacuum filtration of sludge, and sludge disposal in a landfill. 
The effluent is discharged through a 121 cm (48 i~) diameter 
submerged outfall line which extends 853 m (2,800 ft) into 
Pensacol3 Bay. In addition to receiving domestic waste, the Main 
Street Treatment Plant receives between 7.6 x 103 and 11.3 x 10 3 
m3/day (2.0 and 3.0 mgd) of industrial waste (USEPA, 1972d). 

In March 1972 a survey of the plant by the USEPA (1972d) was 
performed. Operating reports indicated that the plant was 
providing 80 to 90 percent treatment at that time. Based on one 
composite sample, 800 kg/day (1800 lbs/day) of BOD5 , 1300 kg/day 
(2900 lbs/day) of total suspended solids, 1100 kg/day (2400 
lbs/day) of total nitrogen, and 290 kg/day (633 lbs/day) of total 
phosphorus were discharged. 

The mean monthly BOD 5 and TSS waste loads discharged by the 
Main Street Wastewater Treatment Plant in 1973 and 1974, based on 
self-monitoring data, were extremely variable. The annual 
average BOD 5 loads discharged in 1973 and 1974 were 570 kg/day 
(1263 lbs/day) and 870 kg/day (1920 lbs/day), respectively; and 
the ranges of BOD 5 discharges were 157 to 1035 kg/day in 1973 and 
547 to 1298 kg/day in 1974. Removal levels of BOD5 were 92.9 
percent in 1973 and 88.2 percent in 1974. In 1973 the mean 
annual suspended solids discharge was 940 kg/day (2080 lbs/day) 
and in 1974 the mean annual load discharged was 1120 kg/day (2460 
lbs/day). Between February and September 1974, an average of 230 
kg/day (510 lbs/day) of nitrate nitrogen and 160 kg/day (350 
lbs/day) of total phosphorus was discharged. The mean flow from 
the plant during 1974 was 34.0 x 103 ml/day (9 mgd). The plant 
reported exceptionally high flows for June through November 1974 
due to high industrial discharges (letter from D. M. Heath, 
Department of Public Utilities, City of Pensacola, Florida, 
February 12, 1975). 

To serve the future population of the Pensacola area, the 
City of Pensacola is planning to expand this plant to 75.6 x 10 3 

m3 /day (20 mgd) and provide advanced waste treatment. Plans al·so 
include the extension of the outfall line in Pensacola Bay 
(letter from D.M. Heath). 

City of Pensacola, Northeast Wastewa~er Treatment Plant 

This wastewater treatment plant began operation in 1962, and 
serves a population of approximately 11,000. The design flow of 
the plant is 3.8 x 10 3 ml/day (1.0 mgd). The waste undergoes 
screening, preaeration, grit· removal, primary settling, 
biological treatment using trickling filters, chemical treatment, 
secondary settling, effluent chlorination, and disposal throu~h a 
550 m (1,804 ft) outfall line discharging into Escambia Bay just 
south of Devils Point in 1.4 m (4.5 ft) of water (NPDES permit 
application). · 

5-13 



Table 5 - 3, 
plant. 

Maior industrial discharges tc the Main Street wastewater treatment 

Industry 

Aqrico ChPmical Co. 

Armstronq Cork co. 

Ashland Chemical Co. 

Beasley Packing Co. of Florida, Inc. 

Borden Co. 

Escambia ireatinq co. 

Florida Sausage co., Inc. 

Gulf Coast Platinq, Inc. 

Pepsi-Cola nottling co. of Florida, Inc 

Tenneco Chemicals, Inc. 

5-14 

Pretreatment 

Lime treatment - holding pond 

Solids Removal - Neutralization 

Holding Pond 

Holding (Evaporation) Pond 

Solids Removal - Neutralization 



The effluent from the Northeast wastewater Treatment Plant 
was sampled by the U.S. Department of Interior (1970) in 
September 1969, and 207 kg/day (457 lbs/dayt of BOD 5 , 765 kg/day 
(1,688 lbs/day) of total nitrogen, and 97 kg/1ay (213 lbs/day) of 
total phosphorus were measured. In the report on the above study 
the flow was estimated at 3.8 x 10 3 m3/day (1.0 mgd) but the City 
of Pensacola claimed that the flow was about 1.9 x 103 m3/day 
(0.5 mgd) during the study (USDI, 1970). Another survey was 
conducted by USEPA (1972d) in March 1972 and indicated the 
discharge contained 159 kg/day (351 lbs/dayl of BOD 5 , 60 kg/day 
(132 lbs/day) of total suspended solids (TSSt, 87 kg/day (191 
lbs/d~y) of total nitrogen, and 25 kg/day (56.lbs/day) of total 
phosphorus. The effluent flow of the plant was 1.9 x 10 3 m3/day 
(0.5 mgd) during this study. 

Based on self-monitoring data, the mean annual BOD5 and TSS 
levels in the effluent were 82 kg/day (181 lbs/day) and 101 
kg/day (223 lbs/day), respectively, in 1973; and 154 kg/day (340 
lbs/day) and 161 kg/day (355 lbs/day), respectively, in 1974. 
The average degree of BOD 5 removal was 92.5 percent in 1973 and 
84.2 percent in 1974 

The Northeast Wastewater Treatment Plant is being enlarged to 
treat 1.85 mgd. A higher degree of treatment than secondary will 
be provi1ed and by June 30, 1975 the plant will only be allowed 
to discharge 53 kg/day (116 lbs/day) of BOD5 and TSS, 63 kg/day 
(139 lbs/day) of total Kjeldahl nitrogen, and 15 kg/day (32 
lbs/day) of total phosphorus (NPDES permitt. The NPDES permit 
for this plant also states that operation of this plant will be 
discontinued when the Main Street Sewage Treatment Plant can 
serve this area on or before June 30, 1977. 

City of Milton wastewater Treatment Plant 

This 6.4 x 103 m3/day 
treatment plant was placed in 
consist of grit removal, 
trickling filters, secondary 
anaerobic sludge digestion. 
into the Blackwater River. 

(1.7 mgd) secondary wastewater 
operation in 1955. Treatment units 

primary clarification, high-rate 
clarification, chlorination and 
The plant effluent is discharged 

The USEPA (1972d) collected a 24 hour composite sample from 
this pla~t in March 1972, when the average flow through the plant 
was 3.8 x 103 m3/day (0.99 mgd). Analysis of the samples 
indicated that the amount of BOD 5 , TSS, total nitrogen, and total 
phosphorus loads discharged were 180, 98 103, and 35 k,g/day (396, 
215, 227, and 78 lbs/day), respectively. 

The quantity of waste discharged by the plant for a portion 
of 1974 (January through June, and August) based on self
monitoring data indicates that the BOD 5 load discharged has 
increased considerably since 1972 and the TSS load discharged has 
remained the same. The mean effluent flow during this period was 
4.9 x 103 m3/day (1.3 mgd) which was 76 ·percent of design flow. 

5-15 



The mean B0D 5 discharge load was 299 kg/day (659 lbs/day) with a 
range of mean monthly values from 200 to 387 kg/day (441 to 854 
lbs/day), and the mean monthly TSS effluent l~ad was 99 kg/day 
(218 lbs/day) with a range from 46 kg/day (101 lbs/day) to 176 
kg/day (387 lbs/day). 

Other Significant Point Sources 

The three industrial and twenty municipal-private. domestic 
point sources not discussed in the previous sections are 
described in Appendices 5-2, 5-3, and 5-4. 

Discussion 

The Pensacola Bay system and its total drainage area receives 
a consi1erable quantity of waste from man-associated point 
sources (Table 5-4). The total amounts of waste that can be 
discharged, based on present NPDES permit limits (in effect 
during Janaury 1975) or estimated permit limits for sources where 
permits have not been issued, are 10,198 kg/day (22,480 lbs/da~ 
of BOD 5 , 11,796 kg/day (26,000 lbs/day) of TSS, 5,474 kg/day 
(12,070 lbs/day) of total nitrogen, and 1,368 kg/day (3,016 
lbs/day) of total phosphorus. 

sixty percent, or 6120 kg/day (13,490 lbs/day), of the total 
quantity of BOD5 discharged, entered the estuarine reaches of the 
.system. The forty percent . of the B0D 5 discharge that entered 
freshwater reach~~, travels at least 50 km (31 mi) before 
arriving at the estuarine reaches and should be assimilated in 
the river. Escambia Bay received 34 percent of the total 
quantity of B0D 5 discharged by point sources to the system and 
Pensacola Bay received 17 percent. 

The estuarine reaches of the Pensacola Bay system received 30 
percent, 3,S40 kg/day (7,800 lbs/day), of the total quantity of 
TSS discharged by point sources. The Conecuh River received 69 
percent of the total TSS discharge by point sources, 8,193 kg/day 
(18,062 lbs/day), and this consisted mainly of the effluent from 
the container corporation of America paper mill which may 
discharge 4,490 kg/day (9,900 lbs/day). 

Most (79 percent) of the total nitrogen received 
Pensacola Bay system is discharged into the estuarine 
Of this, .43 percent .is discharged by point sources into 
Bay and 24 percent into Pensacola Bay. 

by the 
r'=:!aches. 
Escambia 

Sixty-four percent 
the system is received 
receives 44 percent of 
.lbs/day). 

of the total phosphorus discharged into 
by estuarine reaches. Pensacola Bay 

the total discharge, or 602, kg/d:iy (1,330 

Most of the discharges to the freshwater reaches of the 
Pensacola Bay system occur at·a distance of at least 50 km (31 